

Test Report

Customer Details

BERGER PAINTS EMIRATES LTD CO (L.L.C.)  
P.O Box No: 27524 Al Qouz, Dubai, UAE CAF24 - 133

Report No. WD-R-250703-0293



Request No. : WD-Q-250703-0058 Received Date : 03/07/2025 Sample No. : WD-S-250703-1081

Sampling Date	: 03/07/2025	Report Date.	: 11/07/2025
Analysis Start Date.	: 03/07/2025	Analysis End Date.	: 11/07/2025
Sample Location.	: BERGER PAINTS EMIRATES LTD CO (L.L.C.)	Sampled By	: Abdullah .
Sample Description	: Tuff Metallics	Sample Identification	: Tuff Metallics
Samplerrefno	: SP.VOC1	Sampling Time	: 1:20 PM

Parameters	Test Methods	Units	Results
VOC content	USEPA 24	g/L	8.0
Analyst	Reviewed By	Method Variation	
CB	AY	None	

Signed for and on behalf of Wimpey Laboratories



Anandu VS

Section In-charge – Chemistry (Specialty)

Test results relate only to the samples tested. This report shall not be reproduced except in full, without the written approval of the Laboratory. This is a LIMS software generated document with E Signature.

Form No: WRF1-P-002 Issue No.:01 Rev No:00 Issued Date:20-05-2020

- End of Text -